
 

 

Westside Regional Wastewater Treatment Plant Annual 
Report 2023 

Prepared by: A. Lambrecht, PTech, RDCO Senior Process Technologist 

 

 

 



RDCO WRWTP Annual Report 2023 

    1 
 

 

Westside Regional Wastewater Treatment Plant Annual 
Report 2023 

Purpose 

This report is submitted by the Regional District of Central Okanagan according to the requirement for an 
annual report as stated in Operational Certificate (OC) PE 11652, Section 4.2 for the Westside Regional 
Wastewater Treatment Plant. 

Introduction and Facility/Operator Classifications 

The British Columbia Environmental Operators Certification Program (EOCP) classifies the Westside 
Regional Wastewater Treatment Plant (WRWTP) as a Level IV facility, EOCP # 157. Under this 
classification the facility must have one designated Level IV Chief Operator (Table 1). 

The Plant is in the City of West Kelowna (CWK), British Columbia and is operated by the Regional District 
of Central Okanagan (RDCO). The WRWTP receives wastewater from the City of West Kelowna (CWK), 
the District of Peachland and Westbank First Nation (WFN) Reserves #9 and #10. 

The WRWTP operates the Westbank Process that uses biological nutrient removal (BNR) in sequential 
anaerobic, anoxic, and aerobic zones. The three-stage activated sludge process removes both nitrogen 
and phosphorus from the wastewater and achieves a high carbonaceous biochemical oxygen demand (c-
BOD) removal. Aluminum sulphate is used for supplemental phosphorus removal. This, along with 



RDCO WRWTP Annual Report 2023 

    2 
 

clarifiers, Aqua Cloth Media filters and an ultraviolet disinfection system reduce the pathogens, solids and 
nutrients that discharge into Okanagan Lake. 

Table 1 – 2023 WRWTP Staff and EOCP Designations 

Operator Name EOCP Number EOCP Certificates 

Mike Wyman (Chief Operator) 1144 MWWT-4 

Bryan Mazda 6424 MWWT-4, WWC-1 
Andrew Wannop 7807 MWWT-3 

Douglas Murray 8918 MWWT-2 

Scott Bruce 4841 WWC-1, MWWT-1 

Ranjit Singh 1000544 MWWT-2 

Quinn Dartnell 1001952 OIT 

Angela Lambrecht (Lab) 6468 MWWT-1 

Greg Beloin (Lab) 7787 MWWT-2, WWC-1 

 

Records of Effluent Water Balance and Water Reclamation (Service Water) 

Effluent Water Balance   

Flow Monitoring devices are in place at the treatment plant – a Parshall Flume is situated in the 
influent channel located before the Headworks building and two ultrasonic meters in the Final 
effluent channel(s) before the cloth filters in the tertiary treatment section of the plant. Table 2 
shows the average daily and monthly flows for 2023. The average daily flow into the WRWTP 
during 2023 was approximately 11,339 m3/day. 

Flow Verification was confirmed on both Influent and Effluent meters in 2023 by RDCO Electrical 
Staff: 

WWTP INFLUENT FLOW METER PROVING     

TAG: Description: Date: Time: Visual Measured As per 24" Flow Chart Tx Measured % Error +/- 
FI-A-1202 24" Influent Jan 5/24  762mm 812.8mm  6.7 

 
WWTP EFFLUENT FLOW METER PROVING   

TAG: Description: Date: % Error +/- Test Meter Test Meter 
Model # 

Comments 

FE-F-4160 Bio 5/6 Jan 18/24 1.10 Rosemount 354778  
FE-F-4271 Bio 1/2/3/4 Jan 18/24 1.12 EH ProSonic E108D102000  

 
 

 

 

 

 



RDCO WRWTP Annual Report 2023 

    3 
 

 

Table 2 – Average Daily and Monthly Flows for 2023 

2023 Average Daily Flow (m3/day) Total Monthly Flow (m3/month) 
Influent Outfall Influent Outfall 

Jan 10,702 11,318 331,754 350,847 
Feb 10,434 10,848 292,163 303,754 
Mar 10,441 10,813 323,656 335,217 
Apr 10,816 10,981 324,465 329,430 
May 10,720 11,181 332,309 346,617 
Jun 10,591 11,184 317,723 335,513 
Jul 10,928 11,792 338,758 365,551 
Aug 10,184 10,978 315,691 340,312 
Sep 10,755 11,606 322,638 348,192 
Oct 10,585 11,648 328,130 361,074 
Nov 10,356 11,649 310,685 349,477 
Dec 10,450 12,029 323,953 372,892 

  

Figure 1 illustrates the WRWTP Daily flow from January 2000 - December 2023. 

Figure 1 – WRWTP Flow  

 



RDCO WRWTP Annual Report 2023 

    4 
 

Note:  Low flows recorded from August 19-24, 2023, due to the McDougal Creek Wildfire and evacuation 
orders for West Kelowna area residents. 

Water Reclamation (Service water) 

Plant effluent is utilized for wash-down water, polymer make down, pump seal water and 
irrigation. Commonly referred to as service water, this water is metered and chlorinated. The 
duration of irrigation for 2023 was from March 30 -October 5, 2023. The total service water used 
was 119, 831 m3 while the total irrigation water used was 2,664 m3. 

General Reporting Requirements and Monitoring Programs 

Federal Regulations were implemented for all Wastewater Facilities in 2013. Under these Regulations 
each facility is required to issue quarterly reports on the Effluent Quality and Quantity. It is anticipated that 
a reciprocity agreement will be reached so that only one report is required that satisfies both Federal and 
Provincial Regulations. Currently the RDCO WRWTP is complying with both requirements. 

The WRWTP Lab follows the terms and conditions of the Quality Assurance Regulation (EDQA) and is an 
Accredited Laboratory in good standing with CALA’s Laboratory Proficiency Program and is listed in the 
Directory of Qualified Laboratories on gov.bc.ca (Environmental Protection and Sustainability). The lab 
also incorporates a quality control program which is checked daily against known standards. 

All analysis conducted in the lab follows Standard Methods for the Examination of Water and Wastewater, 
23rd Edition. Ten percent of the samples collected are duplicated to provide data quality assurance 
including field and sample blanks, the number of quality control samples are 20% of all samples collected 
(every five samples) and additional quality control standards are added during sample analysis as 
required. 

CARO Analytical Services and ALS Environmental are accredited independent laboratories located in 
BC. Samples from the WRWTP are sent to CARO Analytical Services and/or ALS Environmental to 
be analyzed and data is uploaded to the MOE EMS site monthly as required under the provincial OC. 

Additional sample analysis is required under the Federal Regulations and is reported quarterly using the 
ERRIS (Effluent Regulatory Reporting Information System). Where and when possible, sampling for both 
Provincial and Federal Regulations are combined. Data from the accredited independent laboratories 
include QA/QC, sample duplicates, and blanks (sample, trip, and field). These results aid in maintaining 
an appropriate level of quality assurance and quality control within the RDCO lab.  

The influent and final effluent data reports for 2023 are provided in Appendix A. 

 

 

 

 

 

 

 

 



RDCO WRWTP Annual Report 2023 

    5 
 

 

Effluent Monitoring Program 

Table 3 – 2023 Monthly Average Final Effluent data 

 

Influent Monitoring Program 

Table 4 – 2023 Monthly Average Raw Influent data 

 

 

Peachland Emergency Storage and Infiltration Facility  

The RDCO has implemented an Emergency Response Manual (contingency plan), which is 
updated regularly and sent to the Ministry of Environment (MOE) as required. The manual 
provides guidelines and a sufficient level of detail to address the appropriate course of action for 
many preconceived emergencies. The contingency plan includes spill procedures, first response, 
notification, and environmental regulations for the collection, treatment, and disposal systems for 
all the wastewater utilities. 

Also included in the Emergency Response Manual is detailed protocol for the Peachland force 
main that runs along the bottom of Okanagan Lake. A leak response plan as well as an 
emergency response flow chart and emergency storage schematic are readily available to system 
operators and others needing information should a problem occur (Appendix B). A static 
pressure test is conducted annually by RDCO staff on the Peachland Force Main and the 

2023 Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Year 